Termo de Garantia

Este produto é garantido pelo prazo de 3 (tres) anos a contar da data de emissao da Nota Fiscal de compra. A garantia
total cobre defeitos de fabricacdo, material, pecas e a respectiva mao de obra para o conserto, apds a devida
comprovacao pelos técnicos credenciados.

Agarantia sera nula se o produto sofrer danos resultantes de acidente, montagem incorreta, uso indevido, descuido, agdo de
agentes corrosivos, carga excessiva, parafusos ou porcas mal apertadas, desconhecimento das instrucées contidas no
Manual de Instrucdes ou se apresentar sinais de haver sido reparado por pessoas nao autorizadas .

O comprador sera responsavel pelas despesas de transporte e embalagem até o Servico Autorizado mais proximo. Esta
garantia é intransferivel e valida somente mediante a apresentacdo da Nota Fiscal de compra. Este produto esta sujeito a
modificacdes técnicas e de desenho para seu aprimoramento sem aviso prévio do fabricante

Warranty Terms

This product is warranted to the original retail purchaser as follows:

You must retain the original sales receipt showing purchase date and terms of sale.

LIMITED WARRANTY: When purchased from an authorized dealer, this product is warranted against defective materials
or workmanship for three years of useful life, based on reasonable use. Your exclusive remedy for this Warranty is that
The manufacturer will, at its option and within a reasonable amount of time, repair, or replace this product or refund the
original purchase price of this product. This option makes this a limited warranty. To make claim under this warranty, you
must contact the authorized dealer from whom the product was purchased, or if you cannot locate the authorized dealer,
contact: suporte@brasforma.com.br. The manufacturer reserves the right to discontinue or change parts, models, and
products or to make substitutions.

WARRANTY LIMITATIONS: This warranty does not include:

* Any condition resulting from incorrect assembly or inadequate maintenance, cleaning, or care, or commercial use.

* Any condition resulting from other than ordinary residential wear and tear or from any use for which the product was not
designed.

» The use of this product for rental use or for use in business or institutions or other heavy duty applications.

» The matching of color, grain, or texture of wood.

 The use of this product by an unattended child or disabled person. This warranty does not cover damage from
tranpsortation by a common carrier. Under no conditions is the manufacturer liable for any of following: loss/fall and/or
damage to TV’s, electronic devices, a computer; loss of or damage to programs, records or data; and consequential or
incidental damages, even if informed of their possibility.

LIMITATIONS OF DAMAGES: THE WARRANTIES AND REMEDIES SET FORTH ARE EXCLUSIVE AND IN LIEU OF
ALL OTHERS, ORAL, WRITTEN, EXPRESS OR IMPLIED, IN NO EVENT WILL BRASFORMA BE LIABELE TO YOU
FOR ANY DAMAGES, INCLUDING INCIDENTAL OR CONSEQUENTIAL DAMAGES, ARISING OUT OF THE USE OR
INABILITY TO USE THIS PRODUCT.

LIMITATION OF WARRANTIES AND OTHER WARRANTY TERMS AND STATE LAW RIGHTS, ANY IMPLIED
WARRANTIES, INLCUDING IMPLIED WARRANTIES FO MERCHANTABILITY AND FITNESS FOR A PARTICULAR
PURPOSE, SHALL BE LIMITED TO THE DURATION AND TERMS OF THIS EXPRESS WRITTEN WARRANTY.

This warranty gives you specific legal rights, and you may also have other rights which vary from state to state.The
manufacturer does not authorize any person to create for it any other warranty, obligations, or liability in connection with
this product.

DISCLAIMER OF DAMAGES The remedies provided herein are BUYER’S sole and exclusive remedies and in no event
shall SELLER be liable for direct, indirect, special, incidental, or consequential damages (including loss of porifts) whether
based on contract, tort, or any other legal theory.

e Garantia: 1 ano - Garantia: 1 afio - Warranty: 1 year.

BRASFORMA Industria e Comércio Ltda.
Av.Henry Ford, 732 - Moé6ca - Séo Paulo - SP - Brasil
& : 55 (11) 2246-0200

e-mail: suporte@brasforma.com.br
Fabricado na China -Hecho en China- Made in China

SBRP 754

Instrucoes de Instalacao de Montagem do Projetor

ATENCAO
Abra, identifique e conte todos os componentes deste suporte, utilizando o gabarito, utilizando o gabarito.
Utilize uma superficie plana para separar e contar as pecas.

ATENCAO

1) Caso vocé nao tenha afinidade para fazer a instalagcao, chame um profissional qualificado.
IMPORTANTE: Se a instalacao for realizada por um técnico, assegure-se de que o mesmo tenha lido as instruces de
montagem. O desconhecimento das instrugbes pode levar a queda do suporte e dos aparelhos que estejam sustentados.

2) SUPERFICIE DE INSTALACAO: Os acessoérios incluidos sdo apropriados unicamente para fixagdo em paredes de
alvenaria ou tetos de concreto, blocos de concreto, ladrilhos.

IMPORTANTE: Para paredes mais frageis, por favor, consulte um profissional qualificado.

3)LOCAL DE INSTALAGAO: Deve-se evitar a instalagdo do suporte sobre camas, cadeiras ou similares.

4) CUIDADO: Afaste as criancas da area de trabalho durante a instalacdo e NUNCA permita que criangas manuseiem o
equipamento.

5) VERIFICAGAO DA INSTALAGCAO DO PROJETOR: Verifique se 0 PROJETOR esta bem colocado e os parafusos de
fixacdo bem apertados, para evitar a queda do aparelho.

IMPORTANTE: Se tiver alguma duvida, quanto a seguranga, recomenda-se procurar um profissional qualificado.

6) MANUTENGCAO: Como todo produto regulavel, faga o reaperto dos parafusos depois de uma semana de instalado e,
posteriormente, a cada més, verificando os seguintes itens:

» Se a placa de fixacdo no teto esta bem aderida. «+ Se o equipamento eletrdnico esta bem preso no suporte. * Se os
parafusos/porcas estdo bem apertados.

Projector Mount Installation Instructions

WARNING

Open, identify and count all hardware and parts. You should have everything on the hardware included list provided with
these instructions.

Assemble them on a flat surface to assure that parts fit together squarely and flush; we recommend a carpeted surface.
You may also use a blanket to prevent scratch of the piece during assembly process.

WARNING: WHEN INSTALLING THE BRACKET MAKE SURE TO FOLLOW THE INSTRUCTIONS
THOROUGHLY!! FAILING TO DO SO MAY CAUSE BRACKET TO FALL AND EXTENSIVE DAMAGE NOT
COVERED BY THE WARRANTY OF THIS PRODUCT.

1) If you are not familiar with the necessary procedures to install this type of product, call a
qualified professional.

WARNING: [f installation is to be made by a professional, make sure this person reads the installation instruction.
Ignoring instructions may cause the bracket and installed equipment to fall off.

2) INSTALLATION SURFACES: Included accessories are appropriate only for attachment to brick walls, concrete ceilings,
concrete blocks, glazed tile, or drywall.

WARNING: For more fragile walls, please call a qualified professional.

3) INSTALLATION PLACE: NEVER install products above beds, cradles or similar locations.

4) WARNING: Keep products out of children’s reach, and NEVER allow children to handle equipment or tools.

5) CHECKING TV INSTALLATION: Check if TV set is properly installed and that mounting screw are tight to ensure the
TV setdoes not fall down.

WARNING: If you have any doubt concerning safety, please call a qualified professional.

6) MAINTENANCE: As with any adjustable product:

One week after firstinstalled, make sure to check and retighten all nuts and bolts and monthly to:

* Make sure wall plate is firm and flush with ceiling. « Make sure appliances are securely in place. * Make sure all nuts and
bolts are tight.



Antes de iniciar a instalacao, certifique-se de que todas as pec¢as foram incluidas em seu pacote.

Vocé deve encontrar as seguintes pecgas:

Before beginning installation, make sure all parts have been included in your package.

Your should find the following parts:

(=8

Bucha plastica (x2)

Drywall screw (x2)

M5x45 Drywall screw(x2) Plastic anchor(x2)

(i

Parafuso M6x16 (x4)

Parafuso M4x40 (x4)

M4x40 screw(x4) M6x16 screw(x4)

&

Arruela M5 (x4)
M5 Washer(x4)

Arruela M5 (x4)

M5 Washer(x4)

©

©

©

Suporte (ou aranha)
universal (x1)

0

Arruela MB.5 (x2)

M6.5 Washer(x2

(D

Parafuso M6x40 (x4)

M6x40 screw(x4)

]

Chave Allen, S= 3 mm (x1)
Chave Allen, S= 6 mm (x1)

S=3mm Allen wrench(x1)
S=6mm Allen wrench(x1)

Placa de teto (x1)

(o

Parafuso M4x16 (x4)

M4x16 screw(x4)

=

Parafuso de brago (x4)

M5x16 Arm screw(x4)

gg_—‘a

Brago (x4)
Arm(x4)

Peca intermediaria (x1)

Ceiling plate(x1)
Universal spider(x1)

Passo 1

Encaixe a peca intermediaria na placa de teto e aperte os
parafusos de seguranga, usando a chave Allen fornecida.

Step 1

Putthe middle piece into the ceiling plate,and tighten
the safety screws using the allen wrench provided.

Parafuso
Screw

Middle piece(x1)

Passo 2

Prenda a placa de teto ao teto, usando os parafusos para
parede de gesso. Certifique-se de parafusar diretamente
em uma viga do teto, de forma que o suporte consiga
sustentar o peso do seu projetor.

Step 2
Attach the ceiling plate to the ceiling using the drywall

screws.Be sure to screw directly into a ceiling joist so
that the mount can support the weight of your projector.

Passo 3

Prenda os quatro bragos ao suporte universal, usando
os parafusos e as arruelas. Nao aperte por completo os
parafusos ainda.

Step 3

Attach the four arms to the universal spider using the
screws and washers. Do not completely tighten the
screws yet

Passo 4

Prenda o seu projetor aos bragos. Parafusos de varios
tamanhos acompanham o suporte que vocé recebeu. Se
nenhum deles for adequado, consulte o fabricante do seu
projetor quanto ao tamanho correto. Uma vez terminado,
certifique-se de que todos os parafusos do passo 3 foram
apertados.

Passo 5

Fixe cuidadosamente o suporte universal, com o seu
projetor preso a peca presa no teto. Ainstalagdo esta
completa.

Step 4

Attach your projector to the arms.Several different screw
sizes have been provided with your mount.If none of them
fit,check with the manufacturer of your projector for the
proper size.Once finished,make sure all screws from
step 3 are tightened.

Step 5

Carefully hook the universal spider with your projector
attached to the piece attached to the ceiling.Installation
is now complete.

Ajuste

Vocé pode mudar a inclinagao de seu suporte, movendo-o
cuidadosamente para a posicao desejada. Pode ser que vocé
necessite apertar os dois parafusos de ajuste de inclinagao

a fim de fixar o projetor em posigao.

Para alterar o direcionamento de seu projetor, primeiro
desaperte os dois parafusos pivd, usando a chave Allen. Gire
o projetor para a diregao desejada e reaperte os parafusos.

NAO GIRE O PROJETOR CONTINUAMENTE NO SENTIDO
ANTI-HORARIO. Isto pode fazer com que o suporte se solte
e cause lesao ou avaria.

Adjustment

You can change the tilt of your mount by carefully
moving it to the desired position.You may need to
tighten the two tilt adjustment screws to hold the
projectorin place.

To change the facing of your projector,first loosen the
two swivel screws using the allen wrench.Turn the pro
jector to the desired facing and retighten the screws.

DO NOT CONTINUALLY TURN THE PROJECTOR IN A
COUNTER-CLOCKWISE DIRECTION!This can cause
the mount to come apart and may cause injury or damage.

Parafuso pivo Parafuso pivo

Swivel screw Swivel screw

Parafuso de ajuste

de inclinagao — >/ §)

Tilt screw

Desaperte o
parafuso

para ajustar

o comprimento
da extensao.

E depois aperte.

Screw out when
you adjust the
length of the pipe.
And then screw in.

Parafuso de ajuste
+«———— deinclinagao

Tilt screw

Aperte o / —
parafuso

Screw in —

parafuso de %

segurancga
Safety screw - /| .-
/'.lﬁ:”'?“\'-ﬂ'?'l::-\
k f T/
A,
\J



